D |

~ Varimixer

1993 to Present

SPARE PART AND OPERATION MANUAL
FOOD MIXER
Model W20, A, J, F



Caution -READ BEFORE OPERATING- Caution

Varimixer recommends that mixer operators be at least 18 years of age and be thoroughly trained
on the use of the mixer.

Varimixer recommends that the following precautions be adopted to help make the mixer operation
safer and more efficient.

- All operators should be at least 18 years of age.

- All operators should be thoroughly trained before being allowed to operate the mixer.
- NEVER reach into the bowl when the mixer is running.

- Do not wear loose clothing or rings while operating the mixer.

- Stop the mixer and lower the bowl before adding ingredients, scraping the bowl, removing the
agitator, or removing the product.

- Stop the mixer before removing or installing attachments into the drive hub.

- Do not attempt to assemble or disassemble attachments while mounted into the drive hub.

- Always use the pusher plate with the slicer/meat grinder attachments.

- NEVER bypass the safety mechanisms supplied on the mixer. Doing so can cause injury and
is the responsibility of the user to insure these safety mechanisms are operating properly.

Cookie, Dough 14 Lbs.
Muffins 24 Lbs.
Mashed Potatoes 17 Lbs.
Pancakes, Waffles 9 Qts.
Whipped Cream 4 Qts.
Cake, Layer 23 Lbs.
Eggs & Sugar 9 Lbs.
Icing , Fondant 14 Lbs.
Egg Whites 1 Qt.

Cake, Cup 25 dz.

Cookies, Sugar 40 dz.



e

~ Varimixer

LIMITED WARRANTY
EXCLUSIONS

Varimixer warrants its commercial mixers to the original purchaser against defects in material or manufacture for a period of one year
from the date of original purchase, subject to the following exclusions and limitations. The warranties provided by Varimixer do not
apply in the following instances:

1. In the event that the equipment is improperly installed. Proper installation is the responsibility of the installer, proper installation pro-
cedures are covered in the Varimixer Spare Parts and Operations Manual .

2. In the event that the equipment is improperly maintained. Proper maintenance is the responsibility of the user. Proper maintenance
procedures are covered in the Varimixer Spare Parts and Operations Manual .

3. In the event that failure or malfunction of the appliance or any part thereof is caused by abnormal use or is otherwise not attributable
to a defect in material or manufacture.

4. In the event that the appliance , by whatever cause, has been materially altered from the condition in which it left the factory.

5. In the event that the rating plate has been altered or removed.

6. On parts which would normally be worn or replaced under normal conditions.

7. With regard to adjustments and/or calibrations. Checking of and changes in adjustments and calibrations are the responsibility of the
installer, Proper installation is the responsibility of the installer, proper installation procedures are covered in the Varimixer Spare Parts
and Operations Manual.

If any oral statements have been made regarding the appliance, such statements do not constitute warranties and are not part of the con-
tract of sale. This Limited Warranty constitutes the complete, final and exclusive statement with regard to warranties.

R .

THIS LIMITED WARRANTY IS EXCLUSIVE AND IS IN LIEU OF ALL OTHER WARRANTIES WHETHER
WRITTEN, ORAL OR IMPLIED, INCLUDING, BUT NOT LIMITED TO, ANY WARRANTY OF
MERCHANTABILITY OR FITNESS FOR PARTICULAR PURPOSE OR WARRANTY AGAINST LATENT
DEFECTS.

N 7
LIMITATIONS OF LIABILITY

\'<

In the event of warranty claim or otherwise, the sole obligation of Varimixer shall be the repair and/or replacement at the option of
Varimixer, of the appliance or component or part thereof Such repair or replacement shall be the expense of Varimixer except that
travel over 100 miles or two hours, overtime, and holiday charges shall be,, the expense of the purchaser. Any repair or replacement
under this warranty does not constitute an extension of the origin, warranty for any period for the appliance or for any component
part thereof. Parts to be replaced under this warranty will be repaired or replaced at the option of Varimixer with new or functionally
operative parts. The liability of Varimixer on any claim of any kind, including claims based on warranty, expressed or implied, con-
tract, negligence, strict liability or any other theories shall be solely and exclusively the repair or replacement of the product as stated
herein, an such liability shall not include, and purchaser specifically renounces any rights to recover, special, incidental, consequen-
tial or other damages of any kind whatsoever, including, but not limited to, injuries to persons or damage to property, loss of profits
or anticipated profits, or loss of use of the product.

TO SECURE WARRANTY SERVICE

If you claim a defect covered by this Limited Warranty, first direct your claim to the local Authorized Service Agency, giving model,
serial and code numbers, voltage, a description of the problem and your sales slip. If this procedure fails to be satisfactory to you,
you may write to the Varimixer National Service Manager, 5489 Campus Dr, Shreveport, Louisiana 71129; you should include the
information listed above.



INSTALLATION — CLEANING — MAINTENANCE

INMSTALLATIOM:

The mixer can be placed dirgctly on he oo Foundaton bolts in the floor are necessany only under special condilions, o, in ships,
I the 20-guart mixar is placsd on & barsh Stard, it must be Bestensd with the eaclesed bols (seo page Zh Hihe floor iz nod level, the
position of the mizar can be corrected by loofening the serews {18) located at the bottem of the culer felt side of the mixer, than she
legs can b wmed (500 page &), When the mxer iz leveled, the sorewes should be tightaned.

Enzure that the voltage, phasa and hedz prnted ondbe identificalion plate of the mixer are the same a5 b2t at the place of installation.
The idemification plate s locaied &t shedop of the rght sids of the mizer. Be sure the miver is propasiy connectsd b0 the incoming powes
supply and the greund of gardh connglion iz mede. The amaw on the Tront of the plenetary head (zes drawing 2, page 1}, indicates
the direclion of relafion of he plansdary head, O thregphase molars the diveclion of rotabon can be changed by inderchanging beo
phazes of the cznnecting cable or the motor. Elecincal conrescdioss muost Be made in accordance with lozal regulations.

DOUGH HOOK CLEANIMNG:

Speclal care show'd be given 12 cleaning the dough hook. The Varimixer dough hook iz manufaciured of stainless steel and we
recammend thal il e cleanod gnd sanitized in a commaercial dish maching. An allermale deaning procadurs i (9 vigeeously scrulb the
dough hook with a hol waler and dedergend solution, Usoe a heawy bristiod Brush, 8o cleaning, sanitize the dough ook by rinsing wilks
& 50 ppen saliion of sediurm mypochlonta.

CLEANIMNG:

The mixer showkd be cleansd daiby or after uze. Wash with a 2ot brush 2nd oure watar. Synithstic detergenie shoukd be used with care
at they destroy he lubricants of tho miker, Washing with & hose iz not recommended. Bowls and mixing 1cals should be washed in
detergents which do not attack aluminum. Dedargant swpplicrs will be aisle b recommeand tha righd bype,

LUBRICATION AND MAINTENANCE:

When the micsr is vsad ragulary, the vadspeed sysiem must be lubn- \E:T
caied approxomalely cnse each year. Whan the mixer iz exansivaly i n

psad, ar usad eltan withow! changos in gpeed, lubrdzalion intersels
chould e shorter.

CIRECTIONS FOR LUBRICATION: A%
Start the mixer and increasa the spesd to approximataly 509, Siop the |==| \

et and resmans the (op cover By removing the two seraws (2, 2ea
pags 2-3

A gresse nipple is locatad at the top of each of the pulley 2ets. Press the -
grease hrough the grease nigples untl the grezss gun feals hard, or
urlil grease is pressed ool batwaan (e shadt and Uo g boys,

Feplace the fop cover and remember to replace the two 2crews
Ell:t.ll.fr'll‘lg the cover.

The lid must ke mounied before starting the miser,

Starl the miger and et he Spesd back 16 10w, 5 ] @

Zleg the mixe: ard (il the grease gun with new greass o be prepared for
e nesl lubrication,

TYPES OF GAEASE:
Grease for the shaflts of the pulley sels: Lubriplate 1200-2, or another ball Dearing grease: MLGTT or NLGI 2,

When repaliing te planstary heed (which iz grezsed for [#e} the greese Lubviplate Gear Shield Heewy should be used in the gosar
wheel, gear whael rirm, The necdle Deadnns of the planctany head must nat be geeased wilk his type grease.

Usze cnly this type grease and do not mix with other types of greass.



VARIMIXER W20A MK-1

OPERATING INSTRUCTIONS MACHINE NG

‘1‘['-‘1-' IE!|2 3 u‘[‘l_' = i
e

M

Place the b In the bowl arms. Be sure
that the bowd is placed comadtly and tha
Bowl Clamgs are wiied.

Pleca the mixing 1o in the beyvone shall,

The pim of e ool most ba ned inko
the baponet hole.

e

Raise the bowl to working position by
pulling the handle forward, Engre that
e nowl is placed oorrecily wivh the
baovd i liRed.

I the mixor s equippad wilh a timsr, ot
the llima requined by turning the tmar ko
the righl, The mixer will stop automatically
whien e fre runs cul, Set he imer on
HOLD when nat Inusa; otherwise tha
mixer vall ot stard

T ® wmew
o @D
©

Sdard e mixer by prossing he grada
slart bullon, <START=

The miker must 0 sfarmas arly sfioer e
bl i in working posibon, and the salety
guard, il mounted, is closed

[ (L
Puzh g speed selschor lever to obtain
e required speed.

The spead must be changed only when
fha mixer is running.

T LAl 12 MAX
1 2 3
- |

#1
a |
|

i

i

Recomtnendsd maxirmim spocos,

— i
| DA! |
Bafsos the mixer 15 stopped, he speed

satector lepwer should be moved ta the
kxiast speed.

Tha mixer miusi not b started whon
Ipaded in high speed posiion.

9

Sinp the mixer by prossing tha rod step
bution <STOF=

ATy

megrloading will cause the thermal gverioad relay 1o stop th
the RED STOP button BEFORE pressing the GREEN START button.

CVERLOADING: Do not ovarkaad the mixas. Towgh and heavy toughs might seducs the working capacity of the mixer by 75%. The
will be lurther reduced if tha spood of the tool is incraased beyond whal Is recommended, or if a wiong 100 s used. Big
kumps of grease or cocled ingradionts must be dividad into ling particles before being placed into tha bowl. A leng poriced of

0 mizer, Lel the mixer rest for aporoximatety threg minutas and press

I th miser is stopped in high spead when loadod, the bowl is to ba removed from the mixer and the speed sel 1o low speed
bafora the boed |5 placed in the mizer again.

WAFANING: Bodity harm could resylt from placing hands inle the bowl whiks the mizer is running.




SERVICE INSTRUCTIONS
BEFORE REPAIR, THE MIXER MUST BE DISCONNECTED.

Eoh for 1asiening.



(1)

e

(&

7

{9

(21]

(2]

Remove the top cover of the mixer (1) ard the plastic cover (43) by remaving the 2 screws (2]
The atlachment engagement hub iz taken out by remeving the plastic cover {4) and the 4 bolts (5).
The contral box is taken off by remaoving the 2 screws (53],

The special ¥-belt is replaced in the lallowing way:

a)  Bemowva the top cover of the mixer (1) and the plastic covar (43).

b1 Prass fhe speed selector laver (8) back loward the back of the mixer so 1hat the special V-belt is loossnead,
and take off the special V-belt,

il The spegial V-balt is mounied By tirst plaging it on 1he raar pulley set (9) (the motor pulley s2t) and opening
the pulleys by pulling the spaecial V-belt.

d)  Tum the speed saleclor lever (8] back laward the back of the mixer {high speed} and mount the special V-
balt an the front pulley set (10].

2] Adjust the spaed (s8e page 3).

The motor pulley set is taken off in the following way:
a)  HAemove the fop cover af the mixer (1], the plastic cover {43) and the special V-helt (7).
Bl The molor pulley sat can now be laken off by [oosening the 2 screws {40,

The uppar half af the pulley sat can be takan off by remaving the circlip (41).

Relay and thermal overload relay are taken cut in the following wey:

&) Remove the top covar of the mixar (1), the plastic cover (43), the speaial V-belt (7], and the control box (6).
b} Loosen the sorews (22).

cl I the relayis to be replacad, the soraw (57) s ramoved.

Before relay and tharmal overload relay are takap out, 1he mfra: mus! {fur sarl:at:.f haasﬂns} be ﬁlamnnaﬂad
nn he main switch or the connecling cable dlaunnnacted

The indicatar (23) 2n the side of the
thermal overload relay iz adjusted o the
rated current of the motar +105%,

The motor is remawed in the fellowing way:
ay  Swilch off the woltage to the mixer or diszonnect the connecling cabls.
by  Remove fhe top cover of the mixar (1), the plastic cover (43}, the special V-belt (7), and the motar pullay
zet (9).
(] Her::-.c.ue the motar czbie fram the connecting box (44) of the motor.
a1 Place the mixer onits back.
g) Remove the legs of the mixer {17) and the baftom plate (19).
fi  The melar can ba pullad out backwards by removing the 4 bolts (18],



(24)

S

/
/o

VA

&)

The planetary head iz remavad in the follawing way:

a)

b)

£}

The top cover of the mixer {1, the altachment engagemant huk (3), the special V-belt (7}, and the
tontrol box (B} ara remaved.

Tha plastic fing (26) can be rermoved by knocking it gantly on the frort edge, then prassing a screwdriver
hetwaen the plastic ring and the meatal plate al the wop of the plastic fing.

Remove the rubber ring (27,

The stainless headeap (25) can now be rermoved by knooking it genthy on the front edge with a plastic
harmmer, timing the planetary head 180°, and agzin knocking gently on the front edge.

I only the lower par of tha planetary head is 1o be repaired, the planstary head can b2 saparated by
removing the 3 bolfs (28],

Remove the grease nippla and washer (30), and pull off the upper ball of the pulley set (31) with an extrac-
tar,

Take off ihe movable part (32) of the pulley set.
Take oft the 4 soraws (33),

The spring {34} is removed in the following way: The nuts {11} and (12} are removed. The lower fork (15),
he loathed rack {35) and the spring [34) will come up also whan the nut (12) 1s removed. If the lehed rack
1357 i b ba naplaced, s can e fome whan the lower ferk (15} Js free. Remowe the bt [38) and the
toothed rack can be replaced,

Wiien the counter nut and the pointed serew (35} are ramoved, the spead seleclor lever (B) can b re-
micved.

Remeve the pin bolt (37} oy Ioosening the courter mut.
By loosening and remeving tha 4 bolts (25), the planetany head can be iowerad.



D ® )
. / See drawing A,
_ —
@Cﬂ_ﬂ I @
F ”T J —Ir T, - ]

Mounting of the planetary head should be done in reverse order,

When the lower fork (15) and the spring (34 ara mounted, the speed
salactor lever (B} is lumed cocunter clackwise, so that it pints harizon-
tally backward, at the same time as the lower fark is pressed down
genlly. Whan the speed selector lever (8 is tumed clockwise, it will
catch the toothed rack (35) and pull dewn tha lower fork, Screw on the ;
nuts (119 and (12), raw

Be aware that the pin (39] an the lower pan (32) of the pulley set is to
ba placed as shown in the drawing above.

When all pars have been mounted, the speed must be adjustad,

ADJUSTMENT OF SPEED:

a)

b)

G}

39

Adjust the distance (B) 12.6", by loosening the 4 bolts {18} and moving the metsr back and forh. The lolerance
of the distance (5} can be used in cases where there are problems in adjusting the spead correctly, as the
distance {B) is dependent on the lleranse of the speclal v-belt.

Locsen the lack nut {11y and the adjusting nut {12},

Stant the mixer and adjust the lowest speed o that the special V-belt (7) is approximately 116 to 178" (C) from
the pulley edge

Stop the mixer and tighten the adjusting nut {129 loosely and then the lack nut [11).
Loozen the lock nut (13) and the adjusting serew (14),

Start the mixer and adjust the highest speed so thal Ihe spacial V-ball {7115 approximately 1416 to 178" () from
he pullay adge of the motor pulley set (9),

Stop the mixer and tighten the adjusting saeraw (14) loosely and then the lock nut {13},
Start the mixar and cantral the measure () on Both pulley sets at high and low spaad, raspectivily.

Be aware that the pin [38) on the lower pan {32) of the pulley set iz 10 be placed as shown on the drawing
abeve.

Tolerances in the transmission can cause the specal V-b=it (7} 1o hit the Pins. of the
pulley sets when the speed has been adjus’rad In the&e cases, the dmtanc:ﬂ tE} lzto be
raduced and. the spead raaﬁjusbed




[45)

{50

Bowl arms are to ba replaced in the following way:

a) Disconnect the mixer on tha main awitch or disconnact the connecting cable.

t) Lower the Dowl ams.

) Place the mixer on its back and ramoye the legs of the mixer (17) by remowving the scraws (15}
d} The bottom plate (19) is remoned by removing the nuts (20),

&1 Femove e cotter pin (51), secuning the liiting bott (46) and tha lifting nul (47},

fi Femove the lifting Lot (45) and the lifting nut (47].

g) Remaove fhe 2 circlips (48] from the 2 bowl arn guide rods (49); then the bow! arn guide rods (49} can be
knooked back so that the bowl ams are free and can b rempved.

The lifting lever is replaced in the following way:

5} Begin as described above from a) to f) inchusive.

g) Remove the crank shaft {52} by ramoving the circlip {56).
Mt Ensure that the key (53) has alzo been removed.

I} Remaove the litfing lever (50}

ADJUSTMENT OF BOWL HEIGHT:

a)
Bl
&)
di
e}
f

g

Loveer the Dowl arms.

Loosen the counter nut {54} and remova the cotler Ein (510,

Remave the lifling bolt (48] and the Liting nut (47},

Acjust the bawl height by urning the liiting nut {47} eithar cut or in, on the lifting bolt (46],
Mount tha lifling bolt with the lifting nut and the cotler pin, and tightén thiz countar nut (54).

Ensure that the measure {0 5" iz correct when the bawl iz raised to nomal warking position, and repeal the
procedure if the measure is not cormedcl.

Enzure that all mixing taols are fitting in the bowl,



Body

|



Figure Number

Body

Description
Screw

Top Lid (Painted)
Rear Access Plate

Bushing (Lift Handle)

Upper Column
Plug Button
Bushings
Column Seal
Plug Button
Lower Column
Bolt M8X20
Leg Left
Leg Right
Plug Button
Rubber Foot
NSF Cover Plate

Part Number
STA 5233
20D-21
20N-291
STA 2515
20N-22.17
STA 6561
STA 2514 (each)
20N-207
STA 6511
20N-22.30
STA 5631
20N-25.1
20N-25.2
STA 6560
20N-218
20N-304



Bowl Arms

20N-627

20N-65.1Z

20N-65.1M




Bowl Arms

Figure Number Description Part Number
1. Ball (Black) STA 3306
2. Bowl Lift Lever 20N-62Z
3. Washer STA 6066
4, Disc With Arrow 20N47.10
5. Retaining Disc 20N-47.11
6. Crank Arm 20N-63M
7. Cotter Pin STA 6204
8. Key STA 2019
9. Snap Ring STA 3407
10. Lift Nut 20N-65.17
11. Jam Nut STA 5825
12. Lift Bolt 20N-83.1
13. Bowl Arm Shaft 20N-68.1M
14. Snap Ring 25U STA 3410
15. Bowl Arm 20N-23
16. Snap Ring 25U STA 3410
17. Bowl Lift Lever Assembly 20N-62Z
18. Lift Bolt Assembly 20N-65.1M
19. Bowl Arm Shaft Assembly 20N-68.1M



20N-2.1M

20-36

20N-101

20N-2

20N-3

20N-2.1Z




Figure Number

Woe~NoOabkwdh =

Planetary Head

Description

Snap Ring
Bearing 6206
Snap Ring
Bolt M6X16
Main Bearing Head
Snap Ring
Bearing 6206
Distance Piece
Gear Wheel Rim
Bolt M8X30
Main Shaft
Snap Ring
Eccentric Disc
Bearing 6006
Snap Ring
Snap Ring
Seal
Needle Bearing Race
Groove Pin
Needle Bearing set
Disc
Upper Rim Pinion
Lower Rim Pinion
Eccentric Head
Needle Bearing
Bolt
Distance Piece
Bearing 6205
Distance Piece
Snap Ring
Key
Bayonet Shaft
Stainless Cover
Black Cover
Rubber Ring

12

Part Number

STA 3414
20-98
STA 3518
STA 5432
20N-3
STA 3518
20-98
20-37
20N-1
STA 5626
20N-30
STA 3470
20-36
20-100
STA 3515
STA 3414
20N-108R
See item 25
STA 6460
20-96
20-235
20-31
20-32
20N-2
20N-101
STA 5641
20-34
20-97
20-34
STA 3514
STA 2008
20-33
20-272
20-272.1
20-209



Attachment Drive

20N-10.5M 20N-10.6M
#17 Hub #12 Hub

13



Figure Number

COOo~NoOO~WDNE

10A.
11.
11A.
12.
13.
14.
15.
15A.

Attachment Drive

Description

Snap Ring
Wormwheel
Snap Ring
Bearing
Distance Piece
Bearing
Key
Shaft F/ #17 Hub
Shaft F/ #12 Hub
O-ring
Hub F/ #17 (2" 1.D.)

Hub F/ #12 (1 1/2" 1.D.)

Thumb Screw F/ #17
Thumb Screw F/ #12
Gasket
Lock Washer
Bolt
Cover F/ #17
Cover F/ #12

14

Part Number

STA 3410
20N-9
STA 3512
15-105
20N-37
15-105
STA 2031
20N-50
20J-50
STA 3127
20N-8
20J-8
STA 5561
4R-125
20N-211
STA 6038
STA 5631
15-214
312C






Order Number

20N-13M
60-285
STA 5604
STA 3220
STA 3410
20N-227
20N-228
20N-275
STA 2505
20N-46
STA 5451
STA 6028
STA 3407
20N-16.1
20N-16.5
20N-305
STA 5452
STA 5812
STA 5819
STA 5601
STA 5451
STA 3306
20N-47M
20N-39M
STA 2505
15-103
15-17
20N-38M
20-285
STA 6018
STA 3220
20-91
20N-400
20N-47.20
20N-47.10
STA 6009

Transmission
W20 93-Present

Description

Pulley assembly (Motor)
Pin
Pointed Screw M8 x 16
Grease Nipple
Snap Ring
Spring Holder
Rubber Ring
Spring Holder
Bearing Bushing MB0610DU
Toothed Rack Shaft
Screw M8 x 16
Washer
Snap Ring 19U
Lower Fork
Spring
Pin Bolt
Screw M8 x 50
Nut M8
Nut M6
Pointed Screw M6 x 20
Screw 3/8"/ 16
Knob
Speed Lever

Lower Movable Pulley for main shaft complete

Bearing Bushing MB0610DU
Bearing 6010
Varispeed Collar

Upper Pulley for main shaft complete

Pin
Washer
Grease Nipple
Belt
Spring
Thrust Washer
Thrust Washer with arrow
Washer



e .r.

A ETTTIERITARETE,

£




1993 - MID. 1997
ELECTRIC COMPONENTS

FIG. NO. ORDER NO. DESCRIPTION

1 20N-650.3M front plate w/o attachment drive compl,
2 20N-650.8M frant plate for attachment drive compl.
3 20N-650.3 front plate w/o attachment drive
4 20N-650.8 front plate for attachment drive
5 20N-149.1 front film w/c attachment drive
6 20N-148.1.2 front film for attachment drive
7 STA3010 nut PG11

8 STA3000 cable inlet PG11

9 15-244 machine number sign

10 STAS230 screw M4 = 10

11 STA3078 cable inlet

12 STAS230 screw M4 = 10

13 20N-151 fittings for relay

14 20N-176.5 plate for switch

15 STAS5230 screw M4 x 10

17 27-175 stop button complete

18 27-174 start button complete

20 20-188.15M timer complate

21 30-189 knob for timer

22 20N-194.2m cable 5 = 1,5 white

23 20N-194m cable 4 x 1,5 white

24 20-88.45 auxiliary switch

25 20-88.24 thermal overload relay

26 100-88.4 contactor for motor incl. coil

27 20N-85.63 motor






Fig. No.

10
11
12

13

ELECTRICAL COMPONENTS

1998-
Order Number Description

31-174.2 START SWITCH ASSEMBLY

31-174.3 STOP SWITCH ASSEMBLY
20-188.15M TIMER 15 MIN. 115V

STA 5432 M6X16 BOLT

STA 6008 WASHER

20N-61 MOTOR PLATE

STA 5232 SCREW

20-88.24 THERMAL OVERLOAD 11-16 AMP

100-88.4 CONTACTOR 16A 110V

20-88.47 AUX.START SWITCH
20N-151.2 BRACKET FOR CONTACTOR
20N-85.63 MOTOR 1H.P. 115V1

STA 5851 SCREW



Bowl Screen

2
T e

17



Figure Number

RPROLoOo~NOoOR~ONE

Bowl Screen

Description

Bowl Screen Kit
Bushing
Cam
Set Screw
Screw
Microswitch
Set Screw
Cam
Spacer
Bolt
Nut
Bushing
Bracket Assembly
Nut
Bolt
Rear Screen
Front Screen
Chute

18

Part Number

225/20N
56SN20-21.1
56SN20-23
STA 5664
STA 5251
56SN20-30
STA 5664
56SN20-22.1
56SN20-24
STA 5850
STA 5816
56SN20-21.1
56SN30-13
STA 5850
STA 5360
225/20R
225/20F
56G20-280



10

13,14

5,6

3,4

2%

1,2




Fig. No.
1

2

10
11
12
13
14
15
16
17
18
19
20

21

Order Number

203/20N

203/12N

213/20A

213/20N

205/20A

205/12N

204/20A

207/20A

207/12N

209/20A

224/20A

224/12N

42R20-104

42RN12-102

222

42R20-102

42RN12-102

STA 5648

STA 6020

42RN20-101M

STA 6259

BOWLS AND
MIXING TOOLS

Description
20 QT.BOWL S/S
12 QT. BOWL S/S (OPTIONAL)

20 QT. DOUGH HOOK S/S (OPTIONAL ON F & J)
12 QT. DOUGH HOOK S/S (OPTIONAL)
20 QT. BEATER ALUMINUM
12 QT.BEATER ALUMINUM (OPTIONAL)
20 QT. S/S BEATER
20 QT. S/S/ WIRE WHIP
12 QT. S/S WIRE WHIP (OPTIONAL)
20 QT.WING WHIP (OPTIONAL)

20 QT. BOWL SCRAPER ASSEMBLY(OPTIONAL)
12 QT. BOWL SCRAPER ASSEMBLY(OPTIONAL)
20 QT.NYLON BLADE FOR SCRAPER
12 QT.NYLON BLADE FOR SCRAPER
RACK
20 QT. SCRAPER ARM AND BLADE
12 QT. SCRAPER ARM AND BLADE
BOLT M8 X 100
WASHER 5/16" X 3/4"

HOLDER FOR SCRAPER

TOOL PIN



1993 - 1997

PLUG
————GREEQI_
]
BLACK WHITE

M

/ CONTACTOR

START

) L

a STOP

.I—————I

O
%4
t OVERLOAD

5

™ T

BLACK WHITE

GREEN

MOTOR
1/110/60



1998-

PLUG

A2

OVERLOAD

_l

STOP

N.C.

GREEN

BLACK WHITE

MOTOR
1/110/60

BOWL SCREEN
MCROSWITCH
(IF EQUIPPED)



